www.raider.bg

EXPLODED VIEW




SPARE PARTS LIST

screw M4x14

sand disc 123mm

screw M4x14

washer @4x@20x1.5

bearing pressing cover

bearing 6202RS

stop ring

bearing seat

Olo|N|[o|ja|dh|wIN|—=

washer ¢15x925%0.5

-
o

aluminum fan

N
-

screw ST4.2x16

-
N

aluminum support

-
w

bearing 629RS

-
>

bearing pressing plate

-
[&)]

screw M4x10

-
(o)

dust proof washer

N
~

rotor

N
o]

dust ring

-
©

bearing 607RS

N
o

screw ST4.2x55

N
=

stator

N
N

tension spring

N
w

housing

N
~

depth adjusting knob

N
[$)]

knob

N
o

left embrace hoop

N
~

right embrace hoop

N
5]

pin 3x20

N
©

sticker

w
o

screw ST4.2x16

w
=

right cover

w
N

carbon brush holder cover

w
w

carbon brush holder

w
~

carbon brush

w
[&)]

speed controller

w
»

switch

w
J

capacitance

w
e8]

screw ST4.2x14

w
©

tension disc

N
o

top cover

N
=

screw ST4.2x16

N
N

cable sleeve

N
@

cable

~
~

dust bag

N
a

dust cover

IS
[

dust connector

N
bt

rubber ring @15%¢1.9

alalalalalalalalalnm]alalalnnd ] alalalalalalalnd] 2Nl lmlmlm]m ]~

RAIDERS
|[RowersTools]



